b 8-> i

Hinseaa

S, o R ]

M i e Wi EA

A % ‘ CNAS %gTING
AN “antl® cnas L5001

171020110165

A A oAU =

Test Report
(2022) ZFHG 7 MR 20234 5

7= i R

Product Name ﬁijﬁ?u EE.%%;JN

A B '
éClient i iy . %‘L@ﬁ PR A H]
G X f= Y
G i Gﬁm@@ﬁ@-ﬁ
] Nl

Test Type

L7548 TE FE B 4 7 il B B B R 5 P

Jiangsu Center for Power Distribution Equipment Products Quality Supervision & Inspection



YL J548 BT L BE2 7™ it Jo B I B A 6

Jiangsu Center for Power Distribution Equipment Products Quality Supervision & Inspection

A A A 8

Test Report

(2022) HBE F YW 250234 % 8 W B
e G 44 2
‘ ‘ b A e BIEH%
Product Name Test Type
it W
- ﬁ . f" s 2000%200%100  Wikw " b S
Specifications. lype - - Trademark
i X AL
, P eh BB A IR A BB 0512-62794855
Name of Client . Tel
TAL AT L PN Tk G X MRS 77 5 3 544 3 R A i s
Address of Client ' % Zip Code 7
P A I A H1iE
; ; JrM LA PR 2 A i 0512-62794855
Name of Manufacturer Tel
A A b Fr b el (X Fieg 77 5 3 S4% B Y S
Address of Manufacturer R Zip Code
=] a1
RaNE 3 5+ /v e B 2022-02-18
Sample Quantity Sample Date
GTRaR! i nad 56 H # 2022-02-18~
Y .
Producing Date/Batch No. Test Date 2022-02-20
[
L 222000234#1-#3 Fran iR FERRER
Sample Number - B Sample(s) state
s A 2 1
KR JB/T 10216-2013 (e fc fi AT B 2hF4E ). (Al HAR B R
Test Standard(s) _
e
PSR, FTRTE RE TB/T 10216-20 /FrAs AMIEER %Rk 10
Kesst it - s
0 . A : =5
l'est Conclusion ?*.f;‘v
) BRI RiiiieanH 5 H
RN A
PR B L.
Remark SN BR: PP EERE =60 un = "/

.w' %&@ '[' o *f{ /
Approvcd by Checked by 2—\

T?&:L')ﬂ__.

Tested by

i ==



I
AR AR A ]
Test Report
(2022) &k 7 PR 20234 5 K8 E2H
| | LI
| RRAE | 6 BOR B R st it B
- ) o . . - Evaluation of
No | Testltem | Unit I'echnical Requirement Test Result
Each Item
WRIEXA. 6. ; 48 v K
i w0 - ﬁEﬁJ T, P, ERL EE, Rl s pon
K
2 HERHE | — — — —
21 | e mm 200042 2000 2000 L
2.2 | HARE | m 200°, 199 199 E%
2.3 | WARE | mn 100+1.5 99.9 99.9 Bk
2.4 | HREE | m 2007 201 201 &tk
xHE |,
; 2 <5. .0 1.0 a
2.5 i l my/m 5.0 1 %
o L R B
3| wikH | — - - N
B A B REAF AR & 500mm, JLPO4L, R | BKAE: 73
B4 2 - ) A
3.1 [.;{F{ pm | Ji R {i- l{J\ b ﬁ*__’?"L' *K}J\{ﬁ' 61 "'*ﬁ
' | P =60 | Hi{: 66

3.2 B oI — | AN, WRIEREEA YR RRE (i) o

|

= . M

i




A A A U

Test Report

(2022) &Ky ¥ P 250234 %

HBWHE3IN

5

No

|
K36 H

Test [tem

W
{37
Unit |

# R B K

Technical Requirement

|
Bt

Test
Result

CBURR iy
Evaluation
of Each
Item

3.3

(BigrK
M)

WA T

T RGBT FH B R RLAS 2 B ) 5 37 B R e RO - IR A |
S5 LA S SR 8RB (0 T o] AN, {82 200 R DA R 2% |

-

a. I N R FERFERE I B 2N

b. EGAH N A & 2 W KA, Aefeftiaen, B—
RS R (AZRRARENE), H7E R Xk
1t AN SZ R R

c. R FAfiE EL i BIRKE L

d. FE IO A RE Bl HC At Ay S 2 ) A RS g i v B
FE b

e. IRIGHH RIHES B 47 CARH 1L K A, Bk £k B o Ah
B4, HERALAR SR RLEAT KB4, LAk 5 &R e 58 N
A BRI UL

SR L M BTN RS G P AR AR R R 5

gt 5525 L AOADREARE NS 5 BRI IROR A S

2. 8%

BRI B F A B 24 2 oo A R R AR, TR, RIELAN R
SR 0. 1% AFMSSEAET 0. 3% HREEm
WRFERI A (54+1) % URAE). #fRnE PLT 75724
% BRER (51) AR TEIR RN 95 1 1) A& 1R
KRE LB R, BERN (35+2) CH, HHM pH
{HNAE 6.5~7.2 N, FKARIEHS, pH {(ERYERE %0
W o FEGRAESUL AR BT RT IR T, AT LA A Sh AR Bl L5
AR pH (8, Bt Ec B I S BE pH H . M
B 5 BRI i T A R NS B3 B R R A SN
FPATOTZ R, tmi . ARZRAE . SR It £ s 4 2 A

| BEFR LB BT A I BR o 27U R 20E T 7 A

AN B FRNE. N PRI R,
T AL A A XHE AL E D R 85%, — Ml AT R i
B2 A LA N 208 L B Sh 4R T R HOK
B, KIREAN 35°C. RVFHIKIRBEA <R %
ARS8 A0 S LS A ) PR T R I KR AN B
i, AR AR 2Ky, AR E 12 1T
i

K
5. 0%

pH {H:
6.7

=+ i

ol

—
[ 3



A A A

Test Report
(2022) &K F HUBE 250234 & 8 B 4|
, s | TR
| RRE | z' BOR B R mﬁi Evaluation
No Test Item ) Technical Requirement of Each
Unit Result
Item
' 3. R &1
RBE 5 % AN, A5 AU IR i (AR A HEAT ik
Byo RREZ A RAT e, AN AE S A 4 A,
TR A I8 2 T L 9 2 6 B AR 8 0 05
MERETE (35+2) 'C, FFA (485 X AN i 15 h B 5
. FRTERLA 80c” f 58 ML 7E 5 56 [X 488 ) 4T f] — f i 420
#5 b 16h (9 BTTBUARL FHI8 /i v 2
[ 1.0mL~2, OmL Z [, F/DREHFEAYCESIL, 250
L0000 AN B2 RE A EY ,  LAIBE S S 4 B P b
W, BRI P YEREAT P TR pH (SRIPKAE. YRAEA pH
{6 PR 7 24 75 BB 5] P 4T«
a. ¥ FEGEM A RRAE, SRRKEENxRR | W B A
P PSR 0 ) AT 0 A Wl: 48h
b T AL P B R A, 5 R IR N HE 4T
16h~24h MIRIEAT . RIBITEERG, fERREIFEG R | WBAE T
B R 2SR . R T R R A, Bk | FOCE:
3.3 Q%ﬁ? = 1R a OB TR i L
J 4. 5L
CiRBSLE TS, BAEE AR IE, ANMARERAE (kK T bk
Smin, A FAEEAKE & £ BT A, SAIG Rahai# |
ST AR MK RER MY 35C. W E;2ﬁ

BERIEATAEVC S 260 FICE, A4F 1h AR 2h.

% GB/T2423. 17-2008 1M E 4 48h HIEFRK, MMET
JB/T6743—1993 Hh & 6 1) 3 9%

I % RIEAMRRLF, SeFHIE TR AL

2 % RVFIRERARMAEE, BMRICE TR ERE
3% WEREGEAWRERNL, EXTUFRE, Ke
4 Y PRJZRM Y] B A HA U ek & A U 255

i




A A AL ¢

Test Report
(2022) &K F HLbE 20234 5 8 HS A
| ~ , ey [ aamaes FLILE A
| RRIH | R BeoA R | e .
. i | Evaluation
No | Testltem | Unit Technical Requirement Test Result

of Each Item

3.4

1. B - I RETE 25°C £ 3K FIHSE I 5 iR 2[R B
ik, FEBABEA TEZEE S&4E5, FARN
538 2 THCE PR TR AR AR B M ) SR A R ] R
ML SZRURE A AN A2 3 R RS R R T R AR
HOF AT mr%ﬁﬁwm&mm.m@m%mm¢r

FER, ﬂﬁ@#%ﬁﬁ%ﬁ*$%ﬁ%&ﬁ%#@
Eo ZEFERAIA/A M ER B A LV B i
S )76 P9 2R A

2. JEEERERE . ﬁ:ﬂ%x‘uﬁlﬂﬁﬂ‘?ﬁtﬁﬁ‘}‘? A 1 Bl ) e

BEFRRE . J™BEFERE NN T 2 Bt ik %
Omif: 40°C; A KE: 2,6, 12,21, 56;
OfEiE: 55°C; fl¥E: 1,2,6
MEifh: 44°C; fEHRRE: 1,2,6

3. 1RG5 BT A ZE £ 2K IR A4
SHRZE . R LR 1848 1k LA K T4 %% ) o ()il FE 48 4k
TR SE . BSR4 T 8 R 7 M 2 1) 75 25 Vi
W, FEAE B %1 A 2% 18] P9 AT A6 P sl 2 [ i B 22 0
MAEFFE—NBUMOTERA . R EEZERET 1K, 18
FE S sRIA AR K . N 7 AERE L i R, IR
Ik B N 45 76 +0. 5K I LR AiaA B Fe s .
Oa. 7E4ERIEFE S AN RBGFE G,  Ze 4050 T &
RS —/NME T R,
Mb. ERIEFE AN RS G, WHEERAZE 25C
+3K, FERRERZARISPE f A BB R E M k.

FESRE RIS R N R Z s 8 N BR R R 3 BE A 381 A

/NT 95%, PREGIRAE AN 25°C £3K. AN BRI BUH

KAFHERM E I SE R . £ 3h+30min Z AR IZIE
FIEIR, ZB B AN T 95%, fR)E 15min
AR AN ANF 90%. 7E EFHREMER, R
P& AT RE I RER . 5B R AR FFTE L E (1) iR PRAE
+2K W, ﬁ?&ﬁ%%%%!%thn%mo$m
B e W Mz )G 1omin Y, FHASIEFE AR 90%~ 100%,

JLAR I A REMITE (933D % EATHEIELF |

| 45 5 B =M 5 0 — R A

REEALE R
24h
B E -
44°C
TEER IR HL
1K

F e

g



AU

Test Report

i

A=
-

(2022) &g 7 HLB %K 0234 %

8 W6

-
A5 35 H

Test [tem

Unit | ‘Technical Requirement

T

| AR |
qut Result |
j

Evaluation of
Eachtem

3.4

3.5

% 75 i 4K |
R (B |
g% A
J)

e

D&ﬁﬁﬁ&EhﬁhW%ﬁ%tiﬂmﬁﬁmL%
{1 e il 128 38 N bk B op BT, 7E 3ht 15min P iR RE
15 %) 25°C 43K ZE 8] 15min AHXT I8 BE LA /ST 90%,
A i (6] £ AELGT 3 FEE N AS AN T 95%:

| Ob. {@BERAE 3h~6h NPFE] 25°C £3K, (HEH a ]
HH] 1. 5h AP IR, ARSI EERLAS AN T 80%:
Mec. i &R AL 3h~6h A PEE] 25°C 13K, {HEH ah
B¥] 1. 5h (REINER, MXHE RN AS DT 85%.

R RLARFFIE 25°C 3K, [FRFHIXHREA/NT 85%, H

| & 24h — MG AL

4. K

A R A S P 82 L RS R ARG (A KR T

ERETEZ IR KM F AT R ERAZEHRR

FAF, RIGPER AT DU R S —Fd, sl ] B A

FP AT . BT —Fhi oL, B Hent A RO AT RERE, IF

AfeRIT 10min. J5—FEILIE th Z A, KA RE P&

(€3] (T5:£2) % MR MHAE 53400 L A 051 }%"!

FULE £ 1K KRR A THHE (1h~2h) At A E B |

HEMERIR R, WRIRIEFE & RA KA a5 8,

A R VER — AN R R A B E R E R . R

R L T8 P A 75 B P AT £ 45 o e B 22 KB A i 2 T )

B

5. F A

BE &N AR AR G TS T B AU 7T LA R PERE IR, 5

R Y PER LS R 2 S5 5 L 3EAT, IF ELAAH A BE A

RS HERLNE ., BAFHXHE, Frg 28

R4 7E 30min 58 RR.

% GB/T2423. 4-2008 (IMLEL 24h ML BRI, & |

& T JB/T6743—1993 th & 6 MER 2 4%

L %% RIIPWBE, JREFELY S K.

2 % RVFIRIZRIEFMARE, R E M ERE

3% WIEREGEA VRN, BENERE, KE

J& I

4 9 7 Feom (3 B B AR B A SRR & R A U 4R

| & |

S— —_— —_— —_— L

| & GB/T1720-1979 wRlE ks ik, MAMK T GB/T
1720-1979 (] R E

i)
ﬂ%

& %
e

S 4



A A A

Test Report

(2022) ZH 7 HLBE 220234 5

R WHTH

J—?' l‘j.

No

K H

Test Item

B |

Unit

oA K

Technical Requirement

AL R
Test Result

FRLIRTEA
Evaluation of
Each Item

RS

EE

3R O L9 79 4 ELER BRN 5 22 O PR AR B
ERERRE%. 4P 2 NAESREREN, &
7 AU 46— ZEL e k. PR3 S (1% o ol R
WEESE T, AfRH A MG, IR |
. fEREG FIBEA 25A+0. 1A (FIACHH, B
B %A 50Hz~60Hz, F&H—EEEEAE
i 12V B YRR, WU PR & O 50mm £
20mm 4k A, B Z (A1 AL R BE, SR FIIGEE b
C. D ZIaf s P . MR L AT A FE M 11 S BH T
{io A SR AAR NN T ek T 50mQ, Jofk ki
RN T8 T 5mQ /me

4.1

i

IVEEICIE (AL SiE 51

4,2

4,2.1

R

s
P

4.2.2

wn

Tt R Ak

IR AAE
s

| S HUBRAR Fo7 T K LR B Sk 3 B A

RGN 25.0 A ‘

<5

Hi%, 50 Hz ‘

ik, MizkEEd)E, AEECLIHRR K
0 A A AU IR . FEan N EEREL A

ot
ot

ST B R B ERAE . TR W%
T AR 2% Bl 3L Ath AR S W vE A R, Bk AT R
3mm, % 30mm~50mm. K EA KT 500mm (] 5 4H,
HAeh B R EARKT 125mm, KEA KT
300mm. S KR ERAGHE Skeo FTATE AT
51 A 2R R RE L, BIME AR RE AR RE AR T
o WS A0 . B R AE BT il
BERBEAT . fn A P 4R H B SR BT AR A 5K
WU M K T H T 18R 76 0 s 1 3R R Y T N 1
AT 51 Hz ) BB A RN /N ST 2048 1Y) 2 5%
1% GB/T21762-2008 AT R A M iR 5E .

Wy 100 mm o, e TAE&ET N 1000 N/m o,
EAP AN L MEBEEN 2. 0m R T,
BEEE RN ANT 10




b, |

Test Report

(2022) &R 5 HLBE 260234 %

AR A A

8 W8 W

5
No

Kie 1 H

Test Item

L
Unit

oA B KR

Technical Requirement

WL EAD, S
Test Result

R
Evaluation of
Each Item

6

7

| Bt

i Gar

B

WRIFEK N 250mm+5mm, HCEH =4 40

&4 GB/T 4208 HIMLIE, B4R AMET 1P30

FERN 2. 5mm FINIPEEIEE, M 3. ON 1) 173k
5, HEAEIENTTA

FEAL B A AR SR IO i AT - &R IR SE T
FE 5 IR R R « =AM & 43 Bl SUR 3B B 5 M i
A R 6, 7 B A5 B 2 ) D R R R 3
g, PEREAELE T GB/T2423. 55-2006 [iE, |
f& 10) Hfih e RARH &, kB & —
K o 28 18 o R0 1R LA HS DS ) 22 4 4 HH 1)
AR FREL .

FL 205 M 42 () 453 SR T N A R, GRS FE B |
B5 WAL, SRS AR . 5 08 1 5
EgH:

Ca) il 44 FREE bR

(b)Y ™ fMAFR:

(c) =il 5 K g

(d) ) FEHIU) %5

(e
1P30

=
=

&%

A= 0|l Ha%




1.
25

35

4,

N

6+

7\
8

A B F WM
45 T AR AR I A I T F T
REARHAGIAE G5 SRR GRS, E IR TR S R EH
Jn g AHLAGA I A W% F 25 F0 %
MELER. T, BERAZTEX.
HERETER
AR THAGR G TR (g G2 aZE PR B, REERIGERT
& PR BLEIAE &
SRBRIBERA R, WTIENRERZ HE+HHARFRRILE
B IR TR R T T RO A, AR I R R U,
FlFR S R B+ I B A RFRETAR .
At HE B AT THSE .
VLR EC R &7 R B BRI L R R iR R i L5 ST,
REFR—FRERR.

Points for Attention

The report is invalid without the special stamp for inspection and testing of the institution.

It is prohibited to copy the report partially without the approval of the institution. The duplicated
inspection and testing report without the special stamp for inspection and testing of the
mnstitution is invalid. .

The report is invalid without the signatures of main-inspector, reviewer and issuer.

The report is invalid when it was altered.

The inspection results are only applicable to the samples provided by the customer when the
inspection and testing institution is not responsible for sampling.

Please inform the institution or its superior supervision department on product quality to apply
for the re-inspection within 15 days since you received the report if you have any objection to
the supervisory inspection results. Please inform the institution within 15 days since you
received ihe report if you have any objection to the inspection results of other categories.

The report is prohibited to be used in social mediu:n publicity by other units or individuals.
Jiangsu Center for Power Distribution Equipment Products Quality Supervision & Inspection is

a branch of YangZhong Inspection ard Testing Center, belonging to the same quality system.
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